

CLIENT:

Johnston Fabrics and Finishing
300 Gen. Colin Powell Parkway
Phenix City, AL 36869

ATTN: Tommy Romaine

SAMPLE IDENTIFICATION:

INTERSPEC
OXFORD

NFPA 701 (2010) TEST 1 FLAMMABILITY		Mass Before Test (grams)	Mass After Test (grams)	Mass Loss %	Drip Burn (Seconds)	After Flame (Seconds)
SPECIMEN *	#1	14.1	11.1	21.28	0.0	0.0
	#2	14.2	11.8	16.90	0.0	0.0
	#3	14.0	12.5	10.71	0.0	0.0
	#4	14.2	11.6	18.31	0.0	0.0
	#5	14.4	11.6	19.44	0.0	0.0
	#6	14.1	11.6	17.73	0.0	0.0
	#7	14.2	12.2	14.08	0.0	0.0
	#8	14.3	11.9	16.78	0.0	0.0
	#9	13.9	11.6	16.55	0.0	0.0
	#10	14.1	11.3	<u>19.86</u>	<u>0.0</u>	0.0
	Average			17.16	0.0	
	Avg. + 3 Std. Dev.			26.26		

* Specimens were conditioned 24 hours at 20±5°C before testing.

CRITERIA:

PASS/FAIL

MASS LOSS:

40% Max. Avg. or
Avg. + 3 Standard Deviations Max. Ind.


DRIP BURN:

2 Seconds Max. Avg.

COMMENTS:

The submitted sample passes the requirements of NFPA 701 (2010)
Test 1 Flammability.

TEXTTEST



signed by

300 Gen Colin Powell Pkwy, Phenix City, AL 36869

Telephone: 1-800-554-7424 Fax: 334-664-3212

TexTesT Report: 12630733
Date: 10/03/13
Page: 1 of 1

CLIENT:

Johnston Fabrics and Finishing
300 Gen. Colin Powell Parkway
Phenix City, AL 36869

ATTN: Tommy Romaine

SAMPLE IDENTIFICATION:

INTERSPEC
OXFORD

CALIFORNIA STATE FIRE MARSHALL

FLAME RESISTANCE

TITLE 19, SECTION 1237.1

SMALL SCALE TEST- ORIGINAL STATE

		AFTER FLAME (Seconds)	AFTER GLOW (Seconds)	CHAR LENGTH (Inches)
SPECIMEN	1W	0.0	0.0	4.6
	2W	5.3	0.0	4.3
	3W	0.0	0.0	3.7
	4W	0.0	0.0	3.2
	5W	<u>0.0</u> 1.1	<u>0.0</u> 0.0	<u>4.4</u> 4.0
	6F	4.4	0.0	3.8
	7F	6.9	0.0	3.8
	8F	0.0	0.0	4.0
	9F	0.0	0.0	4.0
	10F	<u>6.4</u> 3.5	<u>0.0</u> 0.0	<u>4.0</u> 3.9

CRITERIA:

PASS/FAIL

CHAR: 6.0" Max. Ind.
AFTER FLAME: 4.0 Seconds Max. Avg. each direction

COMMENTS:

The submitted sample passes the requirements of California State Fire Marshall 1237.1 Flame Resistance Small Scale Test.

TEXTTEST

Signed by Textest Manager



a registered ISO 9001:2008 laboratory

300 Gen Colin Powell Pkwy, Phenix City, AL 36869

Telephone: 1-800-554-7424 Fax: 334-664-3212

TexTesT Report: 1263073-3A
Date: 10/03/13
Page: 1 of 1

CLIENT: **Johnston Fabrics and Finishing**
300 Gen. Colin Powell Parkway
Phenix City, AL 36869

ATTN: Tommy Romaine

SAMPLE IDENTIFICATION: INTERSPEC
OXFORD FLAX

NFPA 701 (2010) TEST 1 FLAMMABILITY		Mass Before Test (grams)	Mass After Test (grams)	Mass Loss %	Drip Burn (Seconds)	After Flame (Seconds)
SPECIMEN *	#1	13.1	11.1	15.46	0.0	0.0
	#2	12.9	11.8	7.86	0.0	0.0
	#3	12.8	10.7	17.06	0.0	0.0
	#4	13.0	11.9	8.85	0.0	0.0
	#5	13.2	10.6	19.32	0.0	0.0
	#6	13.1	10.8	17.75	0.0	0.0
	#7	13.3	11.9	10.68	0.0	0.0
	#8	13.0	10.3	20.49	0.0	0.0
	#9	13.0	12.1	6.79	0.0	0.0
	#10	13.0	10.3	<u>20.80</u>	<u>0.0</u>	0.0
	Average			14.50	0.0	
	Avg. + 3 Std. Dev.			30.84		

* Specimens were conditioned 24 hours at 20±5°C before testing.

CRITERIA: PASS/FAIL

MASS LOSS: 40% Max. Avg. or
Avg. + 3 Standard Deviations Max. Ind.
DRIP BURN: 2 Seconds Max. Avg.

COMMENTS: The submitted sample passes the requirements of NFPA 701 (2010)
Test 1 Flammability.

TEXTTEST

signed by

300 Gen Colin Powell Pkwy, Phenix City, AL 36869

Telephone: 1-800-554-7424 Fax: 334-664-3212

TexTesT Report: 12630733b
Date: 10/03/13
Page: 1 of 1

CLIENT:

Johnston Fabrics and Finishing
300 Gen. Colin Powell Parkway
Phenix City, AL 36869

ATTN: Tommy Romaine

SAMPLE IDENTIFICATION:

INTERSPEC
OXFORD FLAX

CALIFORNIA STATE FIRE MARSHALL

FLAME RESISTANCE

TITLE 19, SECTION 1237.1

SMALL SCALE TEST- ORIGINAL STATE

		AFTER FLAME (Seconds)	AFTER GLOW (Seconds)	CHAR LENGTH (Inches)
SPECIMEN	1W	0.0	0.0	4.6
	2W	5.3	0.0	4.3
	3W	0.0	0.0	3.7
	4W	0.0	0.0	3.2
	5W	<u>0.0</u> 1.1	<u>0.0</u> 0.0	<u>4.4</u> 4.0
	6F	4.4	0.0	3.8
	7F	6.9	0.0	3.8
	8F	0.0	0.0	4.0
	9F	0.0	0.0	4.0
	10F	<u>6.4</u> 3.5	<u>0.0</u> 0.0	<u>4.4</u> 4.0

CRITERIA:

PASS/FAIL

CHAR: 6.0" Max. Ind.
AFTER FLAME: 4.0 Seconds Max. Avg. each direction

COMMENTS:

The submitted sample passes the requirements of California State Fire Marshall 1237.1 Flame Resistance Small Scale Test.

TEXTTEST

Signed by Textest Manager